PRICE .25.

June 1964




n

TOOL A-23761-A

"., 3
\
5 FIGURE 2
= Index: * Part No. Index w ihd No.
- No. No.. Description eq) No. Description Req'd

1 *A-59031 LEAD - ground w/terminals . . . . . ‘% 22 : SPRING - starter finger . . .. .. . 2
A-57650-3 SWIRCH = W/MUt - .o oo .. % JK 58765 SEREENisthirter: | W & o5amn 1w 1
T2085-A PLATE —""ON - OFF'. . . .. YORN ¢ 58809 ROTOR=THAINEL0 . o oo bowa e o 1
BO676 SCREW - hex hd., 12-24 x 5/8", ik SRS 1TIRETY: CONDENSER. . . « v = cooen v o s 1
58963 e, SCREW - hex hd., 12-24 x 1-3 X At \ 26 59622 CLAMP - condenser . . . ... .. . 1
A-59562 ° ™ FAN HOUSING. . .. .. .:% i 1 \ 27 30261 SCREW GROUP - condenser . ... . I
. ) Includes . . @ 28 58811 COVER = breakerbox . ... .. o . & 1
& 59313 BUSHING - rope # . N « - =+ - 1 29 A-58934 TERMINAL BLOCK GROUP ... .. 1
‘T 58806 ROPE - stapter.. .. L. .2 - . o 30 28008 CLIP -pointpivotpost . . .. « v W . 1

L. 958915 GRIP - rope . L . oo manems. 31 28028 WASHER —point . . . « . <4 & 5 « 1or2
58847 INSERT . . ooy . .& 1 32 76421 SCREW GROUP - points. . . . . . +. 1
BBT6E4 SPRING - %. i T 1 33 A-58914 X W INPOINT SET'- w/felt. .. . . . ... . 1
58759 rtew’ . . . T\ o =] 34 58810 7 D e R P S 1
58760 == i Sl b} 35 -~ 76413 BPRING = 6OVEE st = '« v sioin v 4 s
'5.3_763' 1 36 80899 SCREW - hex hd., 12-24x9/16 . . . 3
80402 1 37 58875 PLATEANDCORE | . .. .-, .. 1
S ST LT 1 38 50538 s R T 1
© 83002 1 39 75078 T e T ) e e et A 1
84056 i 40 N LS, S ) T s o St A 1
81109 2 41 #58966 LEAD - hi-tension . . .. «s < s & + 1
-‘5._8?57 - 2 42 58918 SPRING —connector. . . « « + + + + » 1
‘BBT756 PINGER: ~ St18617 . v frme s 2 43, 58918 BOOT —spark PlIE . . . v o v 1
G Ihn g B e MG S S e e 2 44 58872 SCREW -coil ground . . . . . . . .. 1

58851

#3'" of #20 insulated, stranded wire with one straight (1/4") snap-on terminal, and one flag
(3/16") snap-on terminal.

£8-1/2" TMM (O, D. ) hi-tension cable.

SPECIAL TOOLS (available on order)

853 No.

Description

| 23528"
423756

- f237sT

| 22808
AR L

COMBINATION WRENCH

PLIERS - piston snap ring
WRENCH - socket screw (conn. rod)
‘BEARING ASSEMBLY AND DISASSEMBLY -

conn. rod

BEARING ASSEMBLY AND DISASSEMBLY -

drive and erank cases

PLUG - needle bearing (sprocket)

e

Part
No. Description
#23758 SEAL ASSEMBLY - drive and erank cases
#23759 SLEEVE - crankshaft assembly
#23760 BEARING ASSEMBLY AND DISASSEMBLY -
sprocket drum
AA-23761-A REMOVER AND LOCKING BRACKET - rotor
A-23696 REMOVER - threaded spider
23800 TOOL - seal assembly (crank and drive cases)

ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

"-1_



| 7 -
%
® NS
| _
A
|
N
il
, o

=
TO: CARBURETOR
B
6
SEAL COVER
TO TANK WITH
= HOMELITE CEMENT
d NO.22788
T0 OIL PUMP
R

T

= .y

ASE
I
e 3‘

Index Part \ 0. Tndex Part o
- No. No. Deseripti No. No. Description

1 A-59009 OIL FINDER. Q & 29 58439 CRANKSHAFT. . . ... . .+ G

2 59000 SLEEVE - fl eNy o o e 1 30 A-58769 CONNECTING ROD. + + « v v v o« 2

3 A-59010 CHECK va%u e % =y Icludes R

4  A-59014 OIL LINE - t pump,,., . . i it 31 58724 BEARING: = 5k cgimva = B e L

5 58732 TANK - il \ﬁ; 1) 32 80889 SCREW - socket hd., 8-36 x 1/2 . 2

6 80867 @ el 33 A-55864 ROLLERS — 561 (2810 s i ol Lo

7 58368- : 1 34 A-59468 PISTONANDPIN . . s e - sand

ASTTH L Includes e

8 58957 1 35 75120 RING - retaining . . . . . . . Y

9 56865 1 36 59436 RING — pistontumiipte, 0 s REToa
10 81109 1 37  A-59049 BODY. —muffler=", . ..on . LS i‘ Z
11 840031 1 38 83009 WASHER - lock, 1/4 .o .o LA
12 5886N 1 39  81065-2 NUT.—hex; 14428 o=l vl siiees
13 58866 1 40 *58917-S SPARK PIUGH. .5 v aii s 5 if intolt=s
14 58865 GASKET < se 0~ s iy 1 Includes el

15 58862 WICK - fuel pick=up. « . . . o oin & 1 41 25038 GASKET vt ve, s 2 g e
16 58519 STUD Wit = o e btz b, 1 42 58706-A1 CYLINDER: %o wi% 5 4 s PRI 2 s
17 58739 COVER - tank . . . . . . R 2t ) 43 58513 GASEET .o oo el g
18 58897 FUEL LINE - flexible. . S&958 . . 1 44  A-59012 OIL LINE - pump to drivecase ., .. « 1
19 80513 SCREW - rd, hd., #6.x1/2. . .. . . 16 45  B0658 SCREW - pan hd., 4-40x 3/16. . . . 2
20 A-59007 FUEL MK - 2ocs i o e 1 46~ 59559 SHIELD! & . % s T T R TS
21 58995 ELBOW -fuel line. . . . . . ... .. 1 47 86301 COTTERPIN i peherer sort bt i
22 A-58794 CRANKQASE . i e el AR ACEEE80-1  CAP:=oil fller i sk ke L

Includes . Includes =

23  58688-A SEAL s et - 1 49 56607 GASEET .. 5h el
24 58956 BEARING. . i o e Gl 1 50 59457 WASHER = falt o, e e B ?
25 55871 STUD 0 i S R e S e 51 59050 BARFIE ;& 5o & - asn it g
26 58725 RACE - thrust bearing . . . ... .. 2 52 590654 STOD seplete e o S0
27 58726 BEARING - needle thrust. . .. .. . 2 53 59083 A¢31¥é CAP . . .. Ak
28 75078 KEY — TOIOT o it it s aeits 7ot 1 54 80825 SCREW - 10-32 x 9/16 . 2,

s 4
*ACCESSORY: #59558-S SPARK PLUG - platinum electrode ﬁ(ﬁ.‘

ALWAYS FURNISH SAW MODEL AND SERIAL NUMBER WHEN ORDERING PARTS. Ja:;ﬁ

PR e — Wﬂ.f.._-_—f Za it o 4e m

Syt

e TR e

f
il
lt url.'pﬁ

TR 'iu s L N
e

it DRI




-. CRANKCASE

*Refer to Carburetor Parts List #23766.
#Included in Repair Parts Kit #58972.

NOTE 1 - Service replacement carburetor #A-58767 supplied with idle stop screw
; and spring; remove these parts.
 NOTE 2 - Remove #71505 Secrew PLUG supplied with service replacement handle.

. a)
\ : No.
Deseription m eq'd \ 0. No. Description Req'd
_ GASKET - carburetor. N - V Q‘ 59064 BUSHING (nylon)-pin. . . . . .. 1
SPACER - carburetor.f. . ... s 22 B0560 SCREW - pan hd., 8-82x1/2. . . . . 2
* FUEL LINE - flexible .\ . .J. . . . . 23 58409 RING - retaining ... ... A e AR S
CARBURETOR - see Note™ . . . ¢ 1 24 58859 THROTTLE . . . . . e P 1
GASKET SET ... £. + 25 80891 SCREW - hexhd., 12-24x7/8. ... 5
REPAIR PARTS e R 1 26 58362 GROMMET ... ... Goiate ol el =l
SCORPERPIN N . . . . ... Nt 1 27 57289-1 BT N v sl e el ey s 2
ROD - chok ' Tty 28 A-59011 CHECK VALVE -elbow. ., . . . . . . 1
INSTRUC D o A e 29  A-59507 HOUSING & HANDLE . . . . + = + + + 1
COVE ter . . 1 Includes l
NUT - o 0 el 71505 PLUG - screw, seeNote2. . . .. 1 S
G - Pelaining ¥ 1 30 59058 GROMMET ="LO-HI", . « v s s« « s« 1
% ~ air D el 31 59293 SPRING -~ DIUDEEL . . o o o s o o = » & 1
GA LS T D e e, TR i 32 59074 "OQ'" RING - plunger shaft . . . . . oy ok
GASKET - mounting stud . . . . . . . 1 33  A-57834-8 PLUNGER - oil pump . . . . . o e
BRACKET - mounting. . . . . gt L Includes
HOW S thpottlers® e, o, & . oo o n et oL 34 74388 nopt RING - plunger: , . . .« « 4 1
BOOT —throttlerod., . « . «u v v e PRy £ 35 58775 REED . o ia:ucie s s o on Fothe P i o i’
- WASHER -lock, #10 . . . .. .. . ] & 36 59053 BACK-UP - reed ... .. R i 1
SCREW - hex hd., 10-32 x2-1/4. .. 2 37 59421 U U T e A 1
PIN - throttle lock. . . . . Ry - = 1 38 80658 SCREW - pan hd., 4-40x3/16. ... 2
BERING =G .. . v . « « wieis > o o X 39 59310 SCREW -idle . . . ... N e R ik
COVER - handle. . . . . ... o T 40 59319 SPRING -~ BCYeW.: « « o o o v v s » 1
Includes .




LUt
&\
(

R T

HOME

T

1TE

TOOL NO.23757

Index Part
No. No. Description

No.

Description

& HT-1250 12", , 050 gauge

1 58785 UOUSHYNG . e, Sy ‘Q i)
2 A-58925 DRIVE CASE. . . . ... AN . . 1 GW-1650 16", . 050 gauge
’ Includes g \ GW-2050 20, . 050 gange

3 58688-A BEAL . i ioe N\ GW-2450 24", . 050 gauge ;

4 58956 X 20 58782 PLATE - outer guide bar . . . .

5' 58753 21  58750-2 COVER - drive case. . . . . . .

6 56707 1 22 83002 WASHER - lock, 5/16, . . . . .

7 81068 2 23 81196 NUT - hex, 5/16-18. ., . . . ..

8 83056 2 24 81192 NUT - hex, 3/8-24 .., . « « vis

9  A-58793 1 25 - 84010 WASHER = flat, 3/8, il s ma ve ol

10 80867 6 26 58926 WASHER - thrust (outer) . . . . . . .

11 80428 1 27  A-59552 SPROCKET & DRUM - 7 tooth, -

12 *58961 1 3/8" piteh ( standard) . . . . :

13 80885 1 A-59555 SPROCKET & DRUM - 7 tooth,

14 58783 1 .404 pitch (optional) . . . . . . % .

15 81108 1 Includes

16 59246 4 N,/ BRACKE@w=handlebar . . . . . ... 1 28 72311 BEARING -needle . . . . . .. .

17 5878 PLATE § inner guide bar . . . . . . . 1 29 55584 RACE - inner % St e s L e

18 # %50 gauge, 3/8" pitch . .. 1 300 58833 WASHER - thrust (inner) . . . . . . .

52961 y 48 links 41 55123-C SPRING - clutch. . 8% . . . & v v o o

A-52062 . 59 links 32 58927-1 SPIDER:~ clutelva, =i v mri i S
A-52963 , 69 links 33 58928 SHOE -clutch ;& . . % ok = i e ER,
A-52964 24" loop, 81 links 34 58751 COVER =cluteh i s o is vl :
A-53025 14" Bow Guide loop 35 80899 SCREW - hex hd., 12-24 x 9/16 .

19 4 GUIDE BAR “GURglive < soisiwiana lpica 1 j

*ACCESSORY - available on order.
ASizes supplied as ordered. Refer to catalog #23650 for chain and bar accessories.

ACCESSORIES (available on order)

#A-52971-A BOW GUIDE - includes #59194 CHAIN GUARD, #59324 SPUR with parts listed
below. Use #A-52964 CHAIN.

#A-52972-A UTILITY GUIDE - includes #59103 CHAIN GUARD, #59343 SPUR with parts
listed below. Use #A-52063 CHAIN.

#A-52994-A CLEARING GUIDE - includes #59103 CHAIN GUARD, #59343 SPUR with parts
listed below. Use #A-52964 CHAIN.

#A-53024-A BOW GUIDE, 14", . 063 - includes #59194 CHAIN GUARD, #59324 SPUR with
parts listed below. Use #A-53025 CHAIN.

GUIDE ATTACHMENT PARTS: ;
#75729 SPACER =SpUP +.c o 0 « o 0 8 s v @ 1 #80B76 SCREW - hex hd., 12-24 x 5/8. .
#80546 SCREW - hex hd., 5/16-24 x 1-1/4. . 2 #83056 WASHER - lock, #12 . . . . .

#81112 NUT=hex.5/16 .7, " o0 o' e 2 #81068 NUT - hex, #12 .. . .. -

D SERIAL NUMBER WHEN ORDERING PARTS. -

e




i a1 1 T
3 “y 3 . T
) - : a el

=
ey — -
-
‘ e - T = RN s
-y e
‘g S
T

MEL@’*E

ﬁ(QmmNG PUMPS

&g:ENDABLE GENERATORS
b \\O —
%@ POWERFUL ONE-MAN CHAIN SAWS
X g
ONE-MAN CONCRETE VIBRATORS

e

ELECTRIC BUILDER’S HAMMERS

e .!-;IOMELITE

A
L

>

S

-

= Ilustrated iny |1 SPECTIVE ang
St o s B TORLONLDIVISION. = 0 oo o, o e d by PURNELL COMPANY, INC.
i . & Boston, Mess.




